
JR
1R

19-015

THE REPUBLIC OF THE UNION OF MYANMAR

YANGON CITY DEVELOPMENT COMMITTEE (YCDC)

THE REPUBLIC OF THE UNION OF MYANMAR
DATA COLLECTION SURVEY FOR

SEWERAGE SYSTEM DEVELOPMENT IN
YANGON CITY

FINAL REPORT

FEBRUARY 2019

Japan International Cooperation Agency (JICA)

Nippon Koei Co., Ltd. (NK)



THE REPUBLIC OF THE UNION OF MYANMAR

YANGON CITY DEVELOPMENT COMMITTEE (YCDC)

THE REPUBLIC OF THE UNION OF MYANMAR
DATA COLLECTION SURVEY FOR

SEWERAGE SYSTEM DEVELOPMENT IN
YANGON CITY

FINAL REPORT

FEBRUARY 2019

Japan International Cooperation Agency (JICA)

Nippon Koei Co., Ltd. (NK)



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
[...]
YCDC have no hierarchical relationship.  

 

 
Source: YCDC 

Figure 3.2.1 Organization Structure of Ministry of Construction 

  



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

3-3 

3.3 Yangon City Development Committee (YCDC) 

YCDC was established in accordance with the City of Yangon Development Law with the aim of 

self-motivated promotion of development of Yangon City. A similar law has been introduced to 

the second largest city, Mandalay, and the capital, Naypyidaw. The City of Yangon Development 

Law authorizes YCDC to execute their own projects with self-financing. However, it does not 

necessarily mean that the authority can be fully exercised since regulatory approval from the 

regional government is required for such projects, and the objectives and contents of the projects 

need to match with the administrative activities planned in the national budgetary framework. 

The organization of YCDC is shown in Figure 3.3.1. With the Mayor as the head of YCDC 

(serving concurrently as the minister of development of the regional government), there are the 

positions of secretary and joint secretary under the head. The committee consists of the mayor, 

the secretary, the joint secretary, and two committee members. 

The water, sewage, sanitation, and rainwater drainage works for 33 out of 45 townships in the 

area under the jurisdiction of YRG are included in the roles of YCDC. The law defines the 

responsibilities to create plans, execute, and manage these water-related works. The Water and 

Sanitation Department is the responsible party for water/sewage and sanitation works, and it is 

the role of the Roads and Bridges Department to control the rainwater drainage works. 

Although the individual budget for YCDC is reserved, it is included in the budget of the YRG, 

and the decision-making regarding budgeting requires approval from the regional government 

and the federal government. YCDC does not receive any subsidy from the regional government 

and the federal government, and its operating expenditures are fully born by its own financial 

sources. It is operated with revenues from the services and taxes in Yangon City. More specifically, 

it gains income from the tolls of roads and bridges, parking fees, real estate development business 

with private companies, water service, waste disposal, real estate tax, and stamp tax. However, 

these revenues (including income from the water services) are included in the budget of the YRG, 

and these cannot be used at the discretion of YCDC. 

 

 

 

 



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

3-4 

 

Source: YCDC 

Figure 3.3.1 Organization of YCDC 

 

3.4 Water and Sanitation Department in YCDC 

The organizational chart of the Water and Sanitation Department is shown in Figure 3.4.1. It is 

comprised of one head of the department and three deputy heads of the department, and under 

which there are seven divisions. The total number of staff members is 2,152 as of December 2017. 

Currently, they are considering reorganization with the support of the ongoing Japan International 

Cooperation Agency (JICA) technical cooperation project The Project for Improvement of Water 

Supply Management of Yangon City Development Committee (YCDC). 

The 
Administration

Department

Budget & 
Accounts

Department

Work Inspection 
Department

Co-ordination 
Department

Assessors’
Department

Revenue
Department

Markets 
Department

Veterinary & 
Slaughter House

Department

Pollution Control 
& Cleansing 
Department

Engineering
Department

(Roads &Bridges)

Engineering 
Department
(Buildings)

Engineering 
Department

(Water & Sanitation)

Motor 
Transport & 
Workshop 
Department

Central Stores 
Department

Playgrounds, 
Parks

& Gardens 
Department

Security & 
Disciplinary 
Department

City Planning
and Land 

Administration 
Department

Health 
Department

Public Relations
and Information 

Department
Production 
Department

Committee 
Office

Mayor                              

(Chairman of YCDC)

Minister of Development Affairs Yangon 
Region Government

Secretary

Joint Secretary

Committee Member 4 Committee Member 5



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

3-5 

 

Source: YCDC 

Figure 3.4.1 Organization of YCDC Water and Sanitation Department 

 

The organizational chart of the Sanitation Division is shown in Figure 3.4.2. The party in-charge 

of sewers and sewage treatment in YCDC is the sanitation division, which has 145 staff members, 

and its main responsibilities are as follows: 

1) Cleaning of sewers 

2) Operation and maintenance of compressors, ejectors, and sewage treatment plants  

3) Creation of expansion plan for sewer pipes and operation plan 

4) Radical improvement of sewage treatment system  

5) Purchase of facilities, equipment, and modern machinery 

According to YCDC, it was scheduled that a new organization structure would be established in 

April 2018. However, the schedule is still tentative since the detailed structure is still being 

considered by YRG. 



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

3-6 

 

Source: YCDC 

Figure 3.4.2 Organization of Sanitation Division in YCDC Water and Sanitation 

Department 

 

3.5 Road and Bridge Department in YCDC 

While the drainage sector is closely related to the Water and Sanitation Department of YCDC, the 

sector actually belongs to the Road and Bridge Department. 

The improvement work of the back drainage space (BDS), which mainly aims to improve the 

surface pavement of BDS, is being conducted by the Administration Department. 

According to the information from YCDC, the Sanitation Division of the Water and Sanitation 

Department and the Drainage sector of the Road and Bridge Department will be merged into one 

department in the near future. 



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

4-1 

CHAPTER 4 CURRENT CONDITION OF SEWERAGE AND 
SANITATION SYSTEM IN THE STUDY AREA 

4.1 Outline of Current Sewerage System and Sanitation System 

4.1.1  Current Condition of Sewerage Systems 

(1) Existing Ejector System 

The existing sewerage system in Yangon City is an ejector system introduced in 1888 under the 

British sovereignty. It collects wastewater (i.e., only raw sewage) coming from eight townships 

which are in the central business district (CBD). Miscellaneous wastewater is discharged to the 

Yangon River without treatment through the storm water drains. 

This system is unique in that wastewater is conveyed by the air pressure from an ejector station 

(ES) to one of the two sewage ejector pipes running east and west. Initially, 40 ESs were installed 

in the treatment zone, and 35 of those are currently in service. This system has been used for 120 

years by continuously making improvements and modifications. Table 4.1.1 describes the outline 

of the existing system, and Figure 4.1.1 shows the ejector system. 

Table 4.1.1 Existing Sewerage System in the CBD Area 

Item Description 

Completion 1888 

Planned population 40,000 persons 

Planned service area 8 townships 

Lanmadaw, Latha ,Panbedan, Kyauktada, Botadaung, Puzondaung 

(part), Dagon (part), Mingalataungnyunt (part) 

Contractor Hughes & Lancaster 

Manufacturer Shone Hydro-Pneumatic Ejector 

Construction cost INR 2.3 million (loan from the Indian Government) 

Length of force main North: 5.55 km, South: 5.03 km, Total: 10.58 km 

Diameter of force main North: 300 to ~1,200 mm, South: 300 to ~600 mm 

Material of force main Cast iron 

Number of ejector stations 40 stations; out of which, 35 are currently in operation 

Number of manholes 2,114 

Source: JICA Study Team based on Information from YCDC 

 



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

4-2 

 
Source: JICA Study Team 

Figure 4.1.1 Ejector System in the CBD Area 

 

(2) Existing Wastewater Treatment Plant (WWTP) 

After the sewer pipes were installed, the sewage had been collected from residence and 

commercial building in the CBD and discharged to the Yangon River without treatment. 

Treatment of the collected sewage only started when the wastewater treatment plant was 

completed in January 2005. Yangon City Development Committee (YCDC) conducted the design 

and construction of the sewage treatment plant. Construction funds were raised by several 

ministries, including the Ministry of Construction (MOC). 

The design served population is 300,000 people. Since only raw sewage is collected, the sewage 

quantity per person/day is 50 litters, and the design treatment capacity of the WWTP is 15,000 

m3/day (maximum daily capacity). Long-term aeration method is used for sewage treatment, and 

effluent is discharged to the Yangon River. Air-drying (sun-drying) after gravity thickening is 

used for sludge treatment. The plant receives 150 m3/day of septage from households as well. 

This septage is thrown into equalization tank. Supernatant liquid and solid are respectively 

transported to grit chamber and drying bed. Table 4.1.2 describes the outline of the sewage 

treatment plant, and Figure 4.1.3 shows the layout of the sewage treatment plant. 

YCDC explains that the treated effluent from the existing treatment plant has been managed so 

that pH should be around 6 to 8, BOD should be 60 mg/L or less, COD 100 mg/L or less, and 

TSS 70 mg/L or less. Currently, however, there is no regulated value in terms of operation by any 

official organization.  



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

4-3 

Table 4.1.2 Outline of Wastewater Treatment Plant 

Items Description 

Site area 2.25 ha (5.56 acres) 

Start of construction April 2003 

Completion January 2005 

Design served population 300,000 persons 

Design capacity 14,775 m3/day (3.25 MGD) 

Construction cost USD 1.96 million（MMK 2,065.7 M） 

Characteristics of wastewater BOD 600 mg/L, SS 700 mg/L (design) 

Characteristics of treated effluent BOD 60 mg/L, SS 40 mg/L (design) 

Source: JICA Study Team based on the information from YCDC 

 

The treatment process implemented is the extended aeration activated sludge process. The 

treatment flow of the wastewater is shown. Mechanical type surface aerators are applied for 

aeration. Sludge was planned to be treated by aerobic digestion process and dewatered by belt-

press. These facilities were eventually installed. Sludge is drawn from mixing tank and 

transported to drying bed, and gravity thickener, aerobic digestion tank and belt press currently 

don’t work.  

The wastewater treatment plant seems to have operated intermittently, two hours in the morning 

and two hours in the afternoon. That is, the total operating hours is only four hours a day, and the 

amount of sewage inflow is much less than the capacity of the plant. According to the latest 

measurement, the influent wastewater volume is 630 m3/day, which is much smaller compared to 

the capacity of the plant; therefore, one of the two treatment facilities has been inactive. 

Long-term aeration is used for the design of the aeration tank at the treatment plant, and the 

aeration time is 20 hours. The retention time in the aeration tank is calculated from the current 

inflow; 20 hours x 14,775/630 = 469 hours (about 19.5 day). However, the automatic controller 

of the sewage pump has been out of order, and a huge amount of wastewater has been loaded in 

a short time at the discretion of the operator. Therefore, the instantaneous load fluctuation is high. 

In terms of the operation and maintenance, it has not been properly operated since the water level 

indicator and the water level controller are broken, and the quality of water and the temperature 

of water have not been measured. Furthermore, the repair parts and chemicals have not been 

procured, and this situation needs to be improved. 

  



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

4-4 

 

 
 
 
 
 

     Photo 4.1.1 C1 WWTP                Photo 4.1.2 C1 Aeration Tank   

 

Wastewater Treatment Facility 
 

Inlet => Grit Chamber => Screen Pump =>Primary Sedimentation Tank => Reactor 

=> Final Sedimentation Tank => Chlorine Contact Tank => Discharge 

 

Sludge Treatment Facility *1 
 

Mixing Tank => Gravity Thickener =>Pump=> Aerobic Digestion Tank => Pump => 

Belt Press => Drying Bed *2=> Disposal 

 

Source: JICA Study Team 

*1 Sludge treatment facility is not being used currently. 

*2Bypass from mixing tank to drying beds is installed and being used. 

Figure 4.1.2 Process Flow of Wastewater Treatment Facility and Sludge Treatment 

Facility 



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

4-5 

 

Source: JICA Study Team 

Figure 4.1.3 Existing Wastewater Treatment Plant (C1 WWTP) 

 

  



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

4-6 

4.1.2 Current Condition of Sanitation System 

(1) Structure of Septic Tank 

YCDC prescribes a utilization of septic tank system as a wastewater treatment except for the 

catchment area where wastewater collection system is available. The septic tank treats only toilet 

wastewater (black water), while grey water from kitchen, laundry, and so on is discharged directly 

to storm water drains without treatment. The owner of a house or a building requires to submit an 

application to the Sanitation Division, Engineering Department of Water and Sanitation (EDWS) 

and must obtain a permission before the construction. YCDC has the authority to approve 

applications for up to 8-story buildings. In case of high buildings with more than 9-story, approval 

from the Committee for Quality Control of High-Rise Building under the Ministry of 

Construction is required. A type of septic tank to be installed is depending on the story of the 

house or the building as below. 

 Up to three-storey: soak pit type 

 More than four-storey: up-flow filter type 

The CBD covered by the existing sewerage system is prohibited to be installed septic tank. 

However, the large-scale building, e.g. hotel and shopping mall, has its own septic tank due to 

lack of the capacity of the existing sewerage system. YCDC has a standard structure for the septic 

tank. Figure 4.1.4 and Figure 4.1.5 show the standard structures of soak pit septic tanks for 10 

persons, 100 persons, and 200 persons, respectively. As shown in the figures, effluent from septic 

tank infiltrates underground and is not being discharged to the storm water drain. Figure 4.1.6 

shows the standard structure for the septic tank with up-flow filter. Effluent from the septic tank 

is discharged to road side drains. 



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

4-7 

  

Source: YCDC 

Figure 4.1.4 Septic Tank (Left: 10 persons, Right: 100 persons) 

 

 
Source: YCDC 

Figure 4.1.5 Septic Tank (200 persons) 

 



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

4-8 

 

 

Source: YCDC 

Figure 4.1.6 Septic Tank with Up-flow Filter 

  



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

4-9 

In the CBD and the Inner Urban Ring areas, back drainage space (BDS) is mostly provided in the 

backyard of buildings as shown detail in Section 4.1.4. BDS is classified into two types: 1) sewer 

for collection of black water exists and it is connected to the existing sewerage system, and 2) 

septic tank is installed. The BDS is not only space, it includes storm water drains, buried pipe and 

pavement in the space. The width of the BDS is usually 10 to 15 feet (3.0 to 4.5 m), and septic 

tanks for buildings at both sides are constructed in halves of the BDS. The typical arrangement of 

septic tanks in the BDS is shown in Figure 4.1.7. Usually, storm water drains with a width of 1.0 

to 1.5 ft (30 to 45 cm) are provided on both sides or center of the BDS into which storm water is 

discharged. YCDC owns the BDS and bear O&M cost for the BDS. The building owner should 

pay the construction cost of the septic tank.  

For detached houses, gray water together with storm water is discharged through small drains in 

the building owner’s property (mostly open drain made of brick structure, rarely pipes) to roadside 

drains. The septic tank is installed in the area where the BDS does not exist and the existing 

sewerage system does not cover in the CBD. 

 

 
Source: JICA Study Team 

Figure 4.1.7 Typical Layout of Septic Tanks in BDS Area 

YCDC has set a standard for the capacity of a septic tank and has given approval based on the 

standard. The capacity standard of a septic tank is described below: 

1) In the case that BDS exists (CBD area where the density is relatively high), it should be 

2.25 ft3/person (0.06075 m3/person)  

H
ouses 

H
ouses 

H
ouses 

H
ouses 

H
ouses 

H
ouses 

Road

RoadRoad 

Septic tank 
Roadside drain 

Storm water ditch 



THE REPUBLIC OF THE UNION OF MYANMAR 
DATA COLLECTION SURVEY FOR SEWERAGE SYSTEM DEVELOPMENT IN YANGON CITY 

FINAL REPORT 

4-10 

2) In the case that BDS does not exist (CBD where the density is low as stand-alone houses 

are built), it should be 4.0 ft3/person (0.108 m3/person) 

According to YCDC, the number of residents is calculated assuming that there are five people per 

household. 

(2) Maintenance of Septic Tank 

In Yangon City, the Department of Motor Transportation Workshop collects septage in septic 

tanks upon request of the household owner and transports the collected septage to the existing 

WWTP. Frequency of the septage collection service is once or twice a year in each household. 

The department has 45 operational vacuum trucks (1,200 gallons: 10 trucks, 800 gallons: 20 

trucks, 400 gallons: 15 trucks), and 6 trucks are damaged and out of service. There was a total of 

23,133 collection times in 2017 (Jan. 2017 to Dec. 2017) according to the department. The 

collection fee includes fuel fee, labor cost, and car maintenance cost. 

A private company collects septage from a part of the townships; however, any detail is not 

available with YCDC. 

Table 4.1.3 Septage Collection Fee 

Townships Collection Fee / time 

  1,200-Gallon Truck Others 

1 Hlaing Thar Yar, Palal, Wayarlat, 
Htauk Kyaut, Shwe Pyi Thar, 
Padamyamyothit 

MMK 41,000 including fee 
for 5 gallons gasoline 

MMK 32,000 including 
fee for 4 gallons gasoline

2 Mingalardon, Insein, Mayankone, 
North/Oakalarpa, Shwepaukkan, 
Thanlan, Dagon 
(South/North/East/Seik Kan) 

MMK 33,000 including fee 
for 3 gallons gasoline 

MMK 26,000 including 
fee for 2.5 gallons 
gasoline 

3 Hlaing, Kamaryut, San Chaung, 
Kyaumyinttaing, Tharkayta, South 
Oakkalarpa 

MMK 30,000 including fee 
for 2.5 gallons gasoline 

MMK 24,000 including 
fee for 2 gallons gasoline
 

4 Dagon, Tarmwe, Daw Paw, 
Pazuntaung, Botataung, Pabaedan, 
Latha, Kyauktadar, Lanmataw, 
Mingalartaungnyut 

MMK 29,000 including fee 
for 2 gallons gasoline 

MMK 22,000 including 
fee for1.5 gallons 
gasoline 

Source: JICA Study Team 

 

4.1.3 Influent Wastewater Quality into C1 WWTP 

The average influent wastewater quality (BOD) from March 2017 to March 2018 is shown in 